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This guideline is not exhaustive and does not override the individual responsibility of health 

professionals to make decisions appropriate to the circumstances of the individual patient, in 

consultation with the patient and/or guardian or carer. 

Full details of contra-indications and cautions for individual drugs are available in the BNF or in the Summary 

of Product Characteristics (available in the Electronic Medicines Compendium) www.emc.medicines.org.uk  

http://www.emc.medicines.org.uk/
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Gateshead COPD Treatment Guide 

(Click here for NICE guidance (CG101) and NICE pathway) 

Post Bronchodilator

Spirometry

Age > 35, 

smoker or ex-smoker, breathless, 

chronic cough, 

regular sputum production

frequent winter bronchitis

wheeze

FEV1/FVC < 70%

COPD

CXR to exclude other diagnoses
Full Blood Count (to identify anaemia/polycythaemia)

BMI

FEV1 ≥ 50%
of predicted

FEV1 < 50%
of predicted

Intensive Smoking Cessation Support

Short Acting Bronchodilators
Short acting beta agonists (SABA) 

e.g. Salbutamol MDI or Salbutamol Easibreathe 

Or Short acting muscarinic antagonist (SAMA) – Ipratropium MDI

Pulmonary Rehabilitation
For patients who consider themselves functionally disabled 

(usually MRC grade 3 and above)

Long acting muscarinic 

antagonist (LAMA)

Tiotropium Handihaler

Discontinue SAMA

LAMA

Discontinue SAMA

Offer LAMA in preference 

to regular SAMA four 

times a day

LABA+ ICS

in combination inhaler  

Fostair (most cost-effective)/ 

Seretide/ Symbicort 

Consider LABA + LAMA if 

ICS declined or not 

tolerated

Long acting bronchodilator 

(LABA)

SalmeterolMDI

 or

Formoterol turbohaler

LABA + ICS 

in combination inhaler
consider LABA + LAMA if ICS 

declined or not tolerated

LAMA+ (LABA + ICS in combination)

Choose a drug based on the person’s symptomatic response and preference, side effects, potential to reduce 

exacerbations and cost. Ensure concordance and inhaler technique have been evaluated before 

intensifying treatment

Exacerbation is defined as rapid and sustained worsening of symptoms beyond normal day -to-day variation

ICS = Inhaled Corticosteroid, SABA = Short acting bet agonists, SAMA = Short acting muscarinic antagonist, LABA = Long acting bronchodilator, 
LAMA = Long acting muscarinic antagonist

If exacerbations 
or persistent 

breathlessness

If persistent 
exacerbations or 
breathlessness

Diagnosis

These 3 
interventions 

may be 
considered 

concurrently

either either

http://www.nice.org.uk/guidance/cg101/chapter/1-guidance#/
http://pathways.nice.org.uk/pathways/chronic-obstructive-pulmonary-disease#path=view%3A/pathways/chronic-obstructive-pulmonary-disease/inhaled-therapy-in-copd.xml&content=view-index


NHS Gateshead CCG 
COPD treatment guidelines 

October 2014 
Guideline document 

Page 3 

 

Chronic productive cough in COPD 
Offer trial of mucolytic therapy – such as carbocisteine. Continue only if symptomatic improvement. Do not routinely 

use mucolytics to prevent exacerbations in people with stable COPD.  

Treatment of exacerbations 
Prednisolone 30mg daily for 7 days if increased breathlessness. 

Antibiotic if sputum is purulent. The North East and Cumbria antibiotic guideline for primary care (2014) recommends: 

Amoxicillin 500mg three times a day for 5 days  OR Doxycycline 200mg first day then 100mg daily for 4 days if 

penicillin allergy.  

Risk factors for antibiotic resistant organisms include co-morbid disease, severe COPD, frequent exacerbations or 

antibiotics in the last 3 months. If resistance risk factors are present, consider co-amoxiclav 625mg three times a day 

for 5 days. 

Review after an exacerbation 

1. Optimise inhaled therapy 
 Check compliance 

 Assess inhaler technique 

 Review medication for COPD (as per Gateshead COPD Treatment Guide above) 

2.  Offer pneumococcal vaccination and annual influenza vaccination 

3.  Give self management advice 

 Quitting smoking – offer help to stop smoking 

 Remaining active – if MRC score is less than 3, refer to Gateshead exercise programme. If MRC score is 
3 or more, refer to pulmonary rehabilitation (see NICE CG101 (table 1) for MRC dyspnoea scale) 

 Give patient COPD Action Plan (this is a self management plan available on GIN and in printed format)  

 Issue COPD rescue pack containing prednisolone and antibiotic (see above treatment of exacerbations) 

 If a patient is very anxious, consider referral to Respiratory Occupational Therapist 

      4.  Consider osteoporosis prophylaxis 

If a patient has had 4 or more courses of prednisolone in the previous 12 months then they are at risk of 

osteoporosis. 

 If the patient is less than 65 years of age and no fragility fracture, refer for open access DEXA scan 

 If the patient is 65 years of age or older, or under 65 years of age with previous fragility fracture, then 
DEXA scan is not necessary prior to starting drug treatment for the prevention of steroid induced 
osteoporosis. 

Please refer to Gateshead CCG guideline for the management of osteoporosis in primary care (2013) for 

more information. 

Cost of treatment for 1 year (based on July 2014 prices) 

(ICS/LABA combinations, LAMAs and LABAs) 

 
Doses given do not imply therapeutic equivalence.  Adapted from RDTC cost comparison charts July 2014. 

Click here for up to date cost-comparison charts from RDTC. 

£144.08  

£218.84  

£283.68  

£355.02  

£355.02  

£355.75  

£406.47  

£461.07  

£461.07  

£496.50  

£0 £100 £200 £300 £400 £500 £600

Formoterol Easyhaler® DPI (12 mcg, 1 act BD)

Formoterol modulite [Atimos®] MDI (12mcg, 1act BD)

Formoterol [Foradil®] inhalation powder DPI  (12mcg, 1act BD)

Salmeterol [Serevent Evohaler®] MDI (25 mcg, 2 act BD)

Salmeterol [Serevent Accuhaler®] DPI (25 mcg, 2 act BD)

Beclometasone/formoterol [Fostair®] 100/6 MDI (2 act BD)

Tiotropium [Spiriva Handihaler®] refill DPI (18 mcg, 1 act OD)

Budesonide/formoterol [Symbicort Turbohaler®] 200/6 DPI (2 act
BD)

Budesonide/formoterol [Symbicort Turbohaler®] 400/12 DPI (1 act
BD)

Fluticasone/salmeterol [Seretide Accuhaler®] 500/25 DPI (1 act BD)

http://www.nice.org.uk/guidance/cg101/chapter/guidance
http://medicines.necsu.nhs.uk/wp-content/uploads/2014/04/Osteoporosis-prescribing-guidelines-2014.pdf
http://rdtc.nhs.uk/

